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 CLAYO PRODUCTS 
 43/2 KONARK INDL. ESTATE, KARVE ROAD PUNE 
 PUNE-411038 
 INDIA 
 CONTACT PERSON   : SNEHA JANPANDIT 

 

 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER  
 AS :  
 SAMPLE DESCRIPTION MODELLING DOUGH 
 ORDER NUMBER OR. NO: CP/2015 DT: 04.08.2015 
 SAMPLE RECD ON  12/08/2015 TESTING PERIOD : 12/08/2015 to 22/08/2015 
 TEST(S) REQUESTED EN 71-part 3 (19E) test 
 

 

 

 

 

 

Test Result(s)   

 

PART NAME NO.1 : MODELLING CLAY-DOUGH 
 

          

Test Item (s): Unit  Method  RL 
Result 

Limit 
No.1 

EUROPEAN DIRECTIVE 2009/48/EC – MIGRATION OF CERTAIN ELEMENTS 
CATEGORY II 

Soluble Aluminum (Al) mg/kg 

With reference to EN71-3: 
2013, Analysis was 
performed by ICP-OES. 

50 n.d. <70000 

Soluble Antimony (Sb) mg/kg 10 n.d. <560 

Soluble Arsenic (As) mg/kg 10 n.d. <47 

Soluble Barium (Ba) mg/kg 50 n.d. <18750 

Soluble Boron (B) mg/kg 50 n.d. <15000 

Soluble Cadmium (Cd) mg/kg 5 n.d. <17 

Soluble Cobalt (Co) mg/kg 10 n.d. <130 

Soluble Copper (Cu) mg/kg 50 n.d. <7700 

Soluble Lead (Pb) mg/kg 10 n.d. <160 

Soluble Manganese (Mn) mg/kg 50 n.d. <15000 

Soluble Mercury (Hg) mg/kg 10 n.d. <94 

Soluble Nickel (Ni) mg/kg 10 n.d. <930 

Soluble Selenium (Se) mg/kg 10 n.d. <460 

Soluble Strontium (Sr) mg/kg 50 n.d. <56000 

Soluble Tin (Sn) mg/kg 4.9 n.d. <180000 

Soluble Zinc (Zn) mg/kg 50 n.d. <46000 

Test Requested Conclusion 

 
     EN 71 Part 3 :2013 –Migration of certain Elements (as per client’s request) 

 
PASS  
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Soluble Chrome III (CrIII) mg/kg 
With reference to EN71-3: 
2013, Analysis was 
performed by LC-ICP-MS. 

1 n.d. <460 

Soluble Chrome VI (CrVI) mg/kg 0.18 n.d. <0.2 

 

Note： 1. mg/kg = ppm；0.1wt% = 1000ppm 

            2. n.d. = Not Detected  

            3. RL = Reporting Limit 

            4. " - " = Not Regulated 

            5. " --" = Not Conducted 

 
NOTE: ABOVE TEST HAS BEEN SUBCONTARCTED TO SGS APPROVED LAB 
Samples Photo: as Received: 
 

6490008909 

 

 
                     SGS authenticate the photo on original report only 

 
*** End of Report *** 

 
Per Pro SGS India Private Ltd 
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Authorized Signatory 
Email your Test Report Related Enquiries at Feedback.HLT@sgs.com 


